



**BUREAU
VERITAS**

**BV CPS TEST LABORATUVARLARI LTD. STI.
BUREAU VERITAS CONSUMER PRODUCTS
SERVICES**

Yalcin Kores Cad. No:22 Erdinc Binalari
A Blok 1.Kule 1.Kat 34209 Gunesli, Istanbul / Turkey
Tel:+90.212.494 35 35 Fax:+90.212.494 35 60
email:info.turkey@bvcp.com.tr
website: www.bureauveritas.com/cps



Test
TS EN ISO/IEC 17025
AB-0505-T

AB-0505-T

72260330085

02-26

TEST REPORT

LAB LOCATION: TURKEY

SERVICE TYPE: Regular

LAB NO: (7226)033-0085

THE DATE OF RECEIPT OF TEST ITEM: February 02, 2026

START DATE FOR TESTING: February 02, 2026

DATE END OF TEST: February 17, 2026

NUMBER OF WORKING DAYS: 12.0

MATERIAL SUBMITTED

: TC TİCARET BAKANLIĞI İSTANBUL GÜMRÜK VE DİŞ
TİCARET BÖLGE MÜDÜRLÜĞÜ İSTANBUL ÜRÜN
GÜVENLİĞİ DENETİMLERİ GRUP BASKANLIĞI(Avrupa)
(Attn: [REDACTED])

IMPORTER COMPANY

: OZAN ISIK BMD TEKSTİL
(VKN: 18949844524)

COVER LETTER NO

: E-98552271-554.01.01-00118438081

SUPPLIER REFERENCE

: /

MODEL NO

: MY174

APPLICATION NO

: A26404501

BRAND NAME

: /

BUYER

: /

COUNTRY OF ORIGIN

: CHINA

SAMPLE DESCRIPTION

: DRESS

COLOR

: WHITE

GENERAL CONCLUSION

: PASS



Date Out
(17/02/2026)



Client Team Lead



Deputy General Manager Operation
(17/02/2026)

C/N ET/SD

BV CPS Test Laboratuvarları Ltd. Sti. accredited by TÜRKAK under registration number AB-0505-T for TS EN ISO/IEC 17025:2017 as test laboratory.

Turkish Accreditation Agency (TÜRKAK) is a signatory to the European co-operation for Accreditation (EA) Multilateral Agreement (MLA) and to the International Laboratory Accreditation Cooperation (ILAC) Mutual Recognition Arrangement (MRA) for the recognition of test reports.

This report is governed by, and incorporates by reference, the Conditions of Testing as posted at the date of issuance of this report at <http://www.bureauveritas.com/home/about-us/our-business/cps/about-us/terms-conditions/> and is intended for your exclusive use. Any copying or replication of this report to or for any other person or entity, or use of our name or trademark, is permitted only with our prior written permission. This report sets forth our findings solely with respect to the test samples identified herein. The results set forth in this report are not indicative or representative of the quality or characteristics of the lot from which a test sample was taken or any similar or identical product unless specifically and expressly noted. Our report includes all of the tests requested by you and the results thereof based upon the information that you provided to us. Measurement uncertainty is only provided upon request for accredited tests. The test and/or measurement results, the uncertainties (if applicable) with confidence probability and test methods are given on the following pages which are part of this report. Statements of conformity are based on simple acceptance criteria without taking measurement uncertainty into account, unless otherwise requested in writing. You have 60 days from the date of issuance of this report to notify us of any material error or omission caused by our negligence or if you require measurement uncertainty, provided, however, that such notice shall be in writing and shall specifically address the issue you wish to raise. A failure to raise such issue within the prescribed time shall constitute your unqualified acceptance of the completeness of this report, the tests conducted and the correctness of the report contents. Testing reports without signature are not valid. BV CPS Test Laboratories is not responsible for deviations for the accuracy of the information provided by the customer that may affect the validity of the test results. Test results given in this test report represent only the sample(s) delivered to the laboratory, as sent to BV CPS Test Laboratories by the client/vendor via courier, cargo and/or manual delivery. No sampling is performed by BV CPS Test Laboratories.

SUMMARY OF TEST RESULTS

SUMMARY OF TEST RESULTS			
TEST PERFORMED	PASS	FAIL	DATA
Dimethylfumarate (DMFu)*	X		
Alkylphenol (AP) and Alkylphenol Ethoxylates (APEOs), including all isomers*	X		
Organotin Compounds*	X		
Total Lead*	X		
Nickel Release*	X		
Total Cadmium*	X		
Chromium (VI) Content Without Ageing*	N/A (See Remark 3)		
Polycyclic Aromatic Hydrocarbons (PAHs)*	N/A (See Remark 4)		
Azo-amines and Arylamine salts*	N/A (See Remark 5)		
* TURKAK Accredited- See Appendix A			

REMARKS

1	:	N/A: Not Applicable
2	:	*The reported expanded uncertainty is based on the standard uncertainty multiplied by a coverage factor of k=2, providing a level of confidence of approximately 95%. Unless otherwise is specified, the uncertainty of measurement has not been taken into account when assessing pass/fail of the sample against the requirements of the standard. In case consideration of measurement uncertainties when assessing pass/ fail limits, some results may be in borderline. Information on uncertainty is contained in appendix A on this report.
3		Chromium (VI) Content Without Ageing test is applicable to the leather material. As there is no leather material this test could not be performed.
4		Polycyclic Aromatic Hydrocarbons (PAHs) test is applicable to the plastic material. As there is no plastic material this test could not be performed.
5	:	Azo-amines and Arylamine salts test is not applicable for the white base so this test could not be performed.

COMPONENT LIST / LIST OF MATERIALS

COMPONENT	DESCRIPTION	COMPOSITION
I001	White Base	/
I002	Gold Metal Clips	/



ORIGINAL
(SAMPLE IMAGE)



Report Number
(7226)033-0085



TEST RESULTS

DIMETHYLFUMARATE (DMFU)	
Test Method I:	All materials: ISO 16186:2021 / ISO/TS 16186 and DIN EN 17130
	Quantification analysis by GC-MS

Requirement:	0,1 mg/kg
---------------------	------------------

Tested Item(s)	Result	Unit	Conclusion
I001	ND	mg/kg	PASS

Remark(s):	
1.	ND = Not detected “>” = Greater than Conc. = Concentration % = percent mg/kg = ppm = part(s) per million mg/kg = milligram(s) per kilogram 10 000 mg/kg = 1 %
2.	Reporting Limit = 0.03 mg/kg



TEST RESULTS

ORGANOTIN COMPOUNDS	
Test Method I:	All materials: CEN ISO/TS 16179:2012 or EN ISO 22744-1:2020 / DIN 38407-13 Mod ISO 17353 Quantification analysis by GC-MS

Requirement:	1000 mg/kg
---------------------	-------------------

Tested Item(s)	Result		Unit	Conclusion
	Detected Analyte(s)	Concentration		
I001	/	ND	mg/kg	PASS

Remark(s):	
1.	ND = Not detected “≤” = Equal and Less than “>” = Greater than mg/kg = milligram(s) per kilogram
2.	Reporting Limit = 0.05 mg/kg (each)
3.	The list of Organotin Compounds is summarized in table of Appendix.



TEST RESULTS

<u>ALKYLPHENOL (AP) AND ALKYLPHENOL ETHOXYLATES (APEOS), INCLUDING ALL ISOMERS</u>	
Test Method I:	Textiles and Leather: EN ISO 21084:2019 Polymers and all other materials: 1 g sample/20 mL THF, sonication for 60 minutes at 70 degrees C, analysis according to EN ISO 21084:2019
Test Method II:	All materials except Leather: EN ISO 18254-1:2016 with determination of APEO using LC/MS or LC/MS/MS

Requirement:	100 mg/kg
---------------------	------------------

Tested Item(s)	Result		Unit	Conclusion
	Detected Analyte(s)	Concentration		
I001	/	ND	mg/kg	PASS

Remark(s):	
1.	ND = Not detected mg/kg = milligram(s) per kilogram 10 000 mg/kg = 1 %
2.	Reporting Limit = Each (NP) 5; (NPEO) 30
3.	The list of Alkylphenol (AP) and Alkylphenol Ethoxylates (APEOs), including all isomers is summarized in table of Appendix.



TEST RESULTS

TOTAL CADMIUM	
Test Method I:	EN 1122:2001 Method B.
Test Method II:	All materials except Leather: DIN EN 16711-1:2016 Leather: DIN EN ISO 17072-2:2019
Test Method III:	Metal: EN 16711-1 (CPSD-AN-00066-MTHD)

Requirement:	100 mg/kg
---------------------	------------------

	Unit	Result
Tested Item(s)	-	I002
Method		III
Parameter	-	-
Cadmium (Cd)	mg/kg	10
Conclusion	-	PASS

Remark(s):	
1.	ND = Not detected “>” = Greater than mg/kg = milligram(s) per kilogram
2.	Reporting Limit = 10 mg/kg



TEST RESULTS

TOTAL LEAD	
Test Method I:	Lead in paint and surface coatings: CPSC-CH-E1003-09.1:2011
Test Method II:	Non-metal: CPSC-CH-E1002-08.3:2012
Test Method III:	Metal: CPSC-CH-E1001-08.3:2012
Test Method IV:	All materials except Leather: DIN EN 16711-1:2016 Leather: DIN EN ISO 17072-2:2019

Requirement:	500 mg/kg
---------------------	------------------

	Unit	Result
Tested Item(s)	-	I002
Test Method	-	III
Parameter	-	-
Lead (Pb)	mg/kg	56
Conclusion	-	PASS

Remark(s):	
1.	ND = Not detected “>” = Greater than mg/kg = milligram(s) per kilogram
2.	Reporting Limit = 10 mg/kg



TEST RESULTS

NICKEL RELEASE

Test Method	:	European Standard EN 12472:2005 with Amendment A1:2009 and European Standard EN 1811:2011 with Amendment A1:2015
--------------------	---	---

Maximum Limit: (Adjusted Analytical Figure):	0.5 µg/cm²/week		
Tested Item(s)	I002		
Test Method	I		
Parameter	Surface Area	Volume of Test Solution	Nickel (Ni), Release
Unit	sq. cm	mL	mcg/sq. cm/week
Trial 1	19.63	50	ND
Trial 2	19.63	50	ND
Trial 3	19.63	50	ND
Conclusion	PASS		



APPENDIX A

Test Name	Clause No.	Measurement Uncertainty
Dimethylfumarate (DMFu)	CPSD-AN-00647-MTHD	±16.25%
Organotin Compounds	ISO 16179, ISO 22744 1	± 26.00 %
Alkylphenols (APs) and Alkylphenol Ethoxylates (APEOs) including all isomers	EN ISO 18254	± % 11.31
Nickel Release	EN 12472 / EN 1811 CPSD-AN-00014-MTHD	± %14,11
Total Cadmium Content	BS EN 1122 CPSD-AN-00004-MTHD CPSD-AN-00066-MTHD	±23.09% ±23.09% ±28,42%
Total Lead Content	CPSC-CH-E1003-09.1 (Based on 16 CFR 1303)	± %15,65
	CPSC-CH-E1002-08	± %15,65
	CPSC-CH-E1001-08	± %20.95



APPENDIX

ORGANOTIN COMPOUNDS:

No.	Name	CAS-No.	No.	Name	
1	Diocetyl tin (DOT)	Various	-	-	-

List of Alkylphenol (AP) and Alkylphenol Ethoxylates (APEOs), including all isomers:

No.	Name of Analytes	CAS-No.	No.	Name of Analytes	CAS-No.
1	Nonylphenol (NP)	104-40-5	2	Nonylphenol ethoxylated (NPEO)	68412-54-4

-END OF REPORT-

